Seat Frame

THE PRODUCTION OF THE HTR IS CURRENTLY SUSPENDED AND SOME SERVICE PARTS MAY NOT BE
AVAILABLE TO ORDER.




THE PRODUCTION OF THE HTR IS CURRENTLY SUSPENDED AND SOME SERVICE PARTS MAY NOT BE

Seat Frame

AVAILABLE TO ORDER.

Quantity Per

Item
Number | Note | Part Number |Description Package | Assembly
1 460068-NLA | NLA - Pan, Seat, with Hook and Loop Fasteners 1 1
(16" and 18" W)

2 1108191-NLA | NLA - Screw, Flat Head (1/4-10 x 1") 1 4
2 0288706-NLA | NLA - Screw, Socket, Flat Head (1/4-20 x 1) 1 4
3 1108106 Washer, Nylon (5/16 x 3/4 x 1/8") 1 8
4 1025736 Locknut (1/4-20) 1 4
5 450088-25-NLA | Seat, Contoured, Mauve (16") 1 1
5 450089-25-NLA | Seat, Contoured, Mauve (18") 1 1
5 450088-26-NLA | Seat, Contoured, Grotto (16") 1 1
5 450089-26-NLA | Seat, Contoured, Grotto (18" 1 1
5 450088-27-NLA | Seat, Contoured, Blueberry (16") 1 1
5 450089-27-NLA | NLA - Seat, Contoured, Blueberry (18") 1 1
6 1108194-NLA | NLA - Locknut (#10-32) 1 2
7 1108134 Knob, Black 1 2
8 TR46B Sleeve, Plastic 1 1
9 1013560-NLA | NLA - Screw, Hex Head (5/16-18 x 1-1/2") 1 4
10 440544 Slide, Seat - Left 1 1
11 1040292-NLA | NLA - Washer, Steel Flat (1/4 x 5/8 x 1/16") 1 4
12 1108192-NLA | Screw, Hex Head (1/4-20 x 1") 1 4
13 440545 Slide, Seat - Right 1 1
14 420131-1-NLA | Adjuster, Leg (16") 1 1
14 420132-1 Adjuster, Leg (18") 1 1
15 16308X000 Washer, Flat (5/16 x 11/16 x 1/16") 1 4
16 1108122-NLA | NLA - Locknut (5/16-18) 1 4
17 60290X002 Locknut (5/16-18) 1 2
18 1108114-NLA | NLA - Washer, Nylon (5/16 x 1/2 x 1/16") 1 2
19 1013560-NLA | NLA - Screw, Hex Head (5/16-18 x 1-1/2") 1 1
20 1108188-NLA | Spring, Lift Pin 1 2
21 1132722 Pin, Release 1 2
22 J 350025-NLA | NLA - Strut, Gas 1 1
22 1047705 Cylinder, Lock, Tilt - Left 1 1
23 350039-NLA | NLA - Cable, Tilt with Handle 1 1
24 TR432 Activator, Strut 1 1
25 1108155-NLA | Clip, Tinnerman, U-Type 1 1
26 16325X000-NLA | NLA - Washer (3/8 x 13/16 x 1/16") 1 1
27 B444-NLA NLA - Spacer (5/16 x 7/16 x 3/4") 1 1
28 1108121-NLA | NLA - Screw, Hex Head (5/16-18 x 2") 1 1
29 G 440492-1-NLA | Frame, Seat, Chrome (16") 1 1
29 H 1129532-NLA | Frame, Seat, Grey (16") 1 1
29 G 440493-1-NLA | Frame, Seat, Chrome (18") 1 1
29 H 1129533-NLA | Frame, Seat, Grey (18") 1 1
30 1071237 Plug Button, Square, Black (1") 1 2
31 1088128 Guard, Finger, Tilt 1 2
AB 440569 Strut Assembly 1 1




Seat Frame

THE PRODUCTION OF THE HTR IS CURRENTLY SUSPENDED AND SOME SERVICE PARTS MAY NOT BE
AVAILABLE TO ORDER.

Quantity Per
Item
Number | Note | Part Number |Description Package | Assembly

AC 440575 Seat Base Assembly 1 1
AD 440580 Leg Adjuster Assembly (16") 1 1
A.D 440581 Leg Adjuster Assembly (18") 1 1
AE 440564 Kit, Seat Frame Hardware 1 1
NLA - Screw, Hex Head (5/16-18 x 1-1/2") 1 4

Plug Button, Square, Black (1") 1 2

Washer, Nylon (5/16 x 3/4 x 1/8") 1 8

NLA - Locknut (5/16-18) 1 4

Knob, Black 1 2

Spring, Lift Pin 1 2

Washer, Flat (5/16 x 11/16 x 1/16") 1 4

Slide, Seat - Left 1 1

Slide, Seat - Right 1 1

Pin, Release 1 2

Sleeve, Plastic 1 1

AF 440574 Kit, Contoured Seat Hardware 1 1
NLA - Washer, Steel Flat (1/4 x 5/8 x 1/16") 1 4

Screw, Hex Head (1/4-20 x 1") 1 4

NOTE: A - Not Shown.
B - Includes items 17-19, 22-25 and 27-28.
C - Includes items 1-4.
D - Includes items 6-7, 14 and 20-21.
E - Kit Includes Items 7-10, 13, 15-16, 20-21 and 30.
F - Kit Includes Iltems 11-12.
G - Before 1/24/05. For use on chairs with "Chrome Frame Finish."
H - After 1/23/05. For use on chairs with "Grey Frame Finish."
J - No longer available as a service part, use 1047705 as the replacement part for this item.




